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Number of Samples Tested at Each Condition

Material Classification Loose Abrasive Fixed Abrasive Mild Etch Deep Etch
Grind Grind
Test Temperatures | 21°C | 500°C [ 21°C [ 500°C | 21°C [ 500°C | 21°C | 500°C

Surmet CG Grade 0 0 30 0 0 0 0 0
(May 2004)
Surmet HP Grade 0 0 30 30 0 0 0 0
(May 2004)
Surmet LS Grade 0 30
(May (2004)
LS Grade 15
(September 2004)
Raytheon Historical 28
(2002)

Sample Set RH Number of | UDRI TEST ID | Grain Size Date
Samples {um) Tested
Fixed No Etch RT 14 SMG-04-2-46 233+29 9/13/04
Loose No Etch RT 15 SMG-04-2-47 252+34 0/13/04
Combined No Etch N/ 29 N/A
Fixed/Loose No Etch 500 8 SMG-04-2-59 233+29 10/6/04

Fixed Etched RT 16 SMG-04-2-48 233+29 0/14/04
Loose Etched RT 21 14 SMG-04-2-49 252+34 0/14/04

CG ALONRT 30 SMG-04-1-84 6/14/04
HP ALONRT 21 20 SMG-04-1-58 30960 5/10/04
LS ALONRT 21 30 SMG-04-1-72 254+43 5/27/04
HP ALON 500C 30 SMG-04-1-43 309+60 4/29/04

2002-RT 28 N/A 250 2002
2002-500C AlIR 31 N/A 250 2002
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Sample Set AVG STDEV Weibull Weibull Weibull #
o (MPa) (MPa) Charactenstic Modulus Modulus
Strength Biased Unbiased
g (MPa) m m,

Surmet September (2004)
Fixed No Etch RT 700 169 750 8.5 1.7 0.982
Loose No Etch RT 753 179 8119 56 5.1 0.968
Combined No Etch 727 173 7777 7.0 6.6 0.979
Fixed/Loose No Etch 500°C 622 93 635.5 8.4 . 0.91
Fixed Etched RT (light etch) 422 59 451 10.1 9.2 0.951
Loose Etched RT (deep etch) 281 18 287.8 26.3 . 0.977
Surmet May (2004)
CG ALONRT 308 126 325.1 29 ) 0.952
HP ALON RT 344 146 361.6 3.0 2. 0.953
LS ALON RT 389 135 4252 32 . 0.988
HP ALON 500° C 364 123 4104 3.0 . 0.990
Raytheon (2002)
2002-RT 374.7 858 4092 4.6 A 0.995
2002-500C 3679 47.7 384.4 1.8 A 0.964
* The Unbiased Weibull Modulus 1s determined using Table 1 m ASTM C1239-94a. An unbiasing factor 1s used to
best estimate the Weibull Modulus for small data sets. The factor approaches | as the # samples > 40.




f
e
™

e
»

o
~

+ High:746 MPa
| Low: 186 MPa
4l Avg: 344 MPa
| Weibull Modulus: 2.8

Probability of Failure (P)

o
(XY

A

l T
100 200 300 2100 500 600 700
Fracture Stress (MPa)

BEERE R
_'l‘“"“r“l‘“l"r“r“*"r“l“f“*"t" UTTTTTTT

dbl LgLoQ 5 ol J.\.:Lo)] HP'ALON (May 2004) Ls‘)" Jﬁ‘-’j L$"‘)> 69.95 JL@.&‘ é")ﬁ" 2 Ji.n

alis dged 5l 9 31,5 9,500 g (09,5 2004 cax,0-LS) 119 # Sl s S 51 wSe 3 S
Dged ;o o Jis 09,500 277 = ails o5lail g 0F = 197 MPa g5 . SoSis sliie (Soo3 0 (5,108

Al oads (6,188 wilis gl Senss slics SO

Ol pss opl 8,5 O yg0 2004 pliiw) iolosl pgo 590 0 sod able (b diges glp Ol oz
2) 18l ial38 ad CuSs w095 el Bi> (sl zul 1.25 @ ol 1l iges (s (1) 1) wisg o )le
B> oole ke 5 o solel les > 5l LB oliT sanle &) Ko g o1 colb ole lawg b diges
Sy90 sles Sy (Sl plewd O al> e (B) 51l (ilidl o 0 o sle b o3l s e

d 5 15 ool




alis o oolel Meolall 558" M diges 09,5 5l ol (6,105 ailis ld Wiges | Acgeze 90 (pl p ogdle
Sy 3ol € 2200 50 ls digas o 5l ol palS (6 Kiiile o] &l 51 a8 a ploil (5,138
IR JEsl g ool (6,135 ailis 5 oo 00ls Mo glans [llo o (5,138 ailas alises yloj o 90 (glp

o el IR o Jlsl cg,9 (6,108 ailis ol oo ools oylis 4 JSS 5o (5,138 wilis 5l o g 3

ams o 2alS 110 90> 50 1, Jl 5 Bras (o085 il gans

solod "oolal 398" (sla diges plSoiwl I oo 0dlo M 5 oais (5,135 wilis ALON slo aiges alSoeinl
Lol il oo 2l Mool 398" suis (6,105 wilis g aBLM> wiged slp lawgie plSotinl 0g S su
422 5| lawgie 508 wad 6,108 wilis Ll 4 gle e 5yg0 50 el al malBl Jeoly Jgoe
Jsaly Jge 09 2004 do cs 1 2002 S0, cs gl bwgie plSoriul 51 5L oo 550 JSWL K
shls ool (5,135 ailas 5§ Gaes o diged .l 9.2 suls (6,105 wilis ol)] 4 digel acgazme (ol slp
Marion ;i s cols G 1 «oplplo axiws 23.7 VU b Jomly Jgde g JSwbBe 281 Lawgis
el b gl lacedol coblB ol o tal38l G and ol jo (5,108 ailis lawgs ALON 08 (1987)
JLl jmals s 4 sase 3oy 4 5L e Wilgs ced liselsl el o8l ol ol o ial38l
ol I8 (Spe mp a5 sl pl Ll svaline SO ail Jes zhe ) ol 4 asg L
0dls 0 y90;] aiges 2004 as oo (gl p a5 jehailen (5 135 wilis &g, Jawes e soly lis g Kbl
Uid eaad lis 552004 Jle blgl g0l 09,5 5 b diged 51 (6 oo (B S 4 0usS olK5) ulos 092

D91 S ool (6,105 Glis Jawgy ool azine slo
sl od ools las 5 S o ol saslu 09,8 5l sanled slo diged 5 ol E58y Jomly Jliml ause
dges VL ol 7.7 Jowly Jgow 9 JKwbKe 700 s ages 5l ol dcgomme ol lawgie codlo g &ja8
Dol op Al ddie S8 sl 4T Ay sl JISKWLKe 966 51 08 sl s ol sansle 09,5 o &jad
SO LS el YU s a8 L Sl 1 ol diged a5 06l o odle (L dal> 5 adlaie dwy ooyl 4

3,00 8429 JKwbEe 600 51 oo plSowiwl sl)ls o diges o =2STL 05,5 (! 10 05 & ja8 b diges




o0l e bl g of5T sasle ALON 4 561 slbes ,o oussls ALON Oy cad gl aslie @08 LS,
Jgse G L JKWLKe 622 15 6l ax,0 500 [0 lawgio a8 b eols jlas C ° 500 sles o

A ools Lzs 6.9 51 Jawl

A LS S
| —— 13AL Etched | ——8AF etched
| —— 13AL Polished | ——8AF Polished

Transmission (%)
Transmittance (%)

\

4 5 6 4 5 6 7 8
Wavelength (pm) Wavelength (um)

o0 Lg)@\f aslis G )5L: L (13AL) PR Lg)LXf alis

=

‘Fixed Ablasive Polisf {8

[t
@

High: 966 MPa
Low: 221 MPa
Avg. 700 MPa
Weibull: 7.7

e
=3

Probability of Failure (P')

400 500 600 700 800 900 1000
acture Stress (MPa)

(12AF) 221 MPa

dbl Lgl.oo 59 0 wl.c)i ()ML\.W)) LS-ALON LS‘)" JH? 6")’ &535 JLoa.‘>‘ é’)}’ 5 Jiw




90 5l Gges slp (59 S reokdy, NEWView 100 ZYGO G ;) eoliwl b o (505 605 ol
s 0ims i 6 S s (608 05l Y plSioxiasl 5,8 51 6,08 iLis diga i 5 (5,95 il 05,8
6,185 ailis liree diges Cowl (6,05 ailis wiul 3 bawgs ol adgs (60 v 9 b 605 slo (Sis
PV )lgeal 4 b anglio jo o9 Seo RA0.657 5 109,800 5.0 605 PV (g5 il o (5

"ooLle 09'9" ﬁyo‘) Ll 00 6)&? asles GA‘)T EY 4\;94..: LS‘)" ).A.Aj)im 0215 )| ﬁyo‘) 9 ).Hosjiue 244

ol gl PV 30 505 ¢ A 10 M aiges

ALON Fixed Abrasive Polish

PV =10.030 um

Ra=0.001 ym

RMS=17.71A

Measured Area =2.07 mm x 1.99 mm

ALON 8AF Fixed Abrasive Mild Etch
PV=244 um

Ra=.215 um

RMS = .261 pm

Measured Area =2.74 mm x 2.06 mm

ATLON I3AL Loose Abrasive Deep Etch
PV =5.036 um

Ra=0.657 um

RMS =0.887 um

Measured Area =2.74 mm x 2.06 mm
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Sample Set Measured Weibull Calculated | Measured PV | Measured
Average Modulus Flaw Size Surface Grain Size
Strength Roughness {um)
(MPa) (um)
Polished Fixed Abrasive 9/2004 700 =169 77 1 0.030 23329
Mild Etch Fixed Abrasive 9/2004 422 59 92 2 244 23329
Deep Etch Loose Abrasive 9/2004 281 =18 23.7 3 5.04 233+29
Sample #119 from LS-Group 197( individual) scratched 277+48
LS-Group May 2004 testing 389 £135 3.1 254+43
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ALON Absorption vs. Temp.
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Material 25C 200C 300C 400 C 500 C
Spinel 0.024 0.029 0.037 0.045 0.064
AILON 0.076 0.104 0.122 0.144 0.179
Sapphire  0.044 0.058 0.071 0.087 0.107
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